This report is effective for applied samples
only, and not for the lot.
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Test ltems Methods of Testing Colour No. 1 PMO1 |2 PM103B[3 PM105B 6 PM128B
Ultraviolet carbon arc lamp light (Grade) JIS L 0842 change in colour 4 4 4 4 MONTELUCE.MARUYASU Corporation
| change in colour | 45 4-5 4-5 45 |
Washing and Laundering (Grade) Ji5 L 0824 [ g’caining__-_ 74:57} 4-514-5 | 4-5 4-5 4-5|4-5 | 4-5 = ~ KANOU
= s s —_ - — aF @
Method A-1 solutuon. staining 4-5 4_5 4—5 4_5 2 3-91-5 Ryosoku, Sumids=K,
. chan 4-5 4-5 4-5 4-5 a2
acid |°nange in colour —— T 3 ra 2 Tokyo, Japan
- staining 4-5 4-5]|4-5| 4-5 4-5| 4-5| 4-5| 4-5  4-5 "
» | Perspiration (Grade) JIS L 0848 ] - - L L - R
H . | change in colour 4-5 4-5 5 4-5 5 . Y 3
o alkali |=="25= I GOIOUE L — T i TEL: +81-3-3633-5561
z staining 4-5]4-5]4-5 45 [4-5]4-6[4-5]4-5] 4 FAX: +81-3-3633-5531
® ; de) JIS L 0849 ~ dry 45 -5 = 5 | 4 :
& Rubbing (Grade Type I ek ~ 45 4-5 5 4-5 4
S JIS L 0860 | change in colour = T 5 4-5 4-5 1/27 PLATINA
. Dry cleaning (Grade) _ staining | 45 4-5 5 | 45 4-5
Method A-1 solution staining |  4-5 4-5 5 4-5 4-5 5
) JIS L 0846  change in colour 4-5 | 45 5 4-5 4-5 :
Water (Grade staining | 45| 4-5 | 45 4-5 4-5 | 4-5| 4-5 45
Bleeding (Grade) DAIMARU Method I staining —— 36 Pisces
S e — m—
_ -
Test ftems Methods of Testing Colour No. B PM29 |9 PM30 11 PM53 112 PM43 y
. MOHAIR 65%
Ultraviolet carbon arc lamp light (Grade) JIS L 0842 change in colour 4 >4 >4 4 NYLON 30%
JsLog4s  [chanee in colour} T & s B wooL 5%
Washing and Laundering (Grade) | staining 4-5 | 4-5 | t-é__ﬂl-—ﬁ ] 4-5 4-5 4-5| 4-5| 4-5
Method A-1 solution staining 1 4-5 4-5 55 4-5
i change in colour | 4-5 | 4-5 | ] 4-5 4-5
irati JIS L 0848 = staining 4-5| 4-5|4-5] 45| 4545|4-5(4-5|4-5[45 THE JAPAN COTT
2| Perspiration (Grade) kali | change in colour ~45 | 45 4-5 4-5 4-5 | STAPLE FIBER
2 a staining (4545|4545 4545|465 4 |45 45 INSPECTING INSTITUTE,|
s : de) JIS L 0849 | dry | 4 @ [ 45 4-5 4 1-10-5, Komagome, -~ =
L Rubbing (Grade Type I wet 4 3 4-5 4-5 4-5 Toshima-ku, Tokyo, =
3 JP— change in colour | 4-5 4-5 4-5 4-5 4-5 < Japan
3 Dry cleaning (Grade) | staining 4-5 4-5 45 4-5 4-5 ® TEL 03-3943-3174
Method A-1 solution staining 4-5 4-5 4-5 4-5 4-5 ° FAX 03—-3943-3183
JIS L 0846 | change in colour 4-5 4-5 4-5 4-5 |  4-5 i Date 2023/7/27
Water (Grade) staining 4-5]4-5|4-5/4-5|4-5[4-5|4-5] 4 [4-5]4-5 Test No. T0-2305841-2-1/3
Bleeding (Grade) DAIMARU Method I staining InspectionHouse] Tokyo Test Center
N e ] L
() Standard Unattained inspeckor % %’M;
: y Cotton / Nylon
AGasRt b (multifiber fabric)
1 off white 2 smoke 3 greige |4 light beige 5 camel 6 brown -
-— EhEN gw KEuantitative
MEMEN ME . : o —— |} analysis of fibre
7 gray 8 charcoal 9 black C 10 L yellow 11 lemon 12 ' mustard mixtures (%)
== =7 ‘ e T s

0 (R &R TO—5—2




This report is effective for applied samples

lisostiniain Testing Report
Test Items Methods of Testing Colour No. |13 PM125B|14 PM57 |15 PM16 (16 PM54 |17 PM17 [18 PM116B -
Ultraviolet carbon arc lamp light (Grade) JIS L 0842 Change in colour >4 3 (3_4) 4 >4 4 MON CE~MARUYASU Corporation
change in colour -5 | 4 | 4-5 4-5 -5 45 |
Washing and Laundering (Grade) s LAaaA __staining | 45| 4-5|4-5]|4-5 4-5 4-5|4-5[4-5][4-5 4-5[4-5 4-5] el . KANOU )
= o T === — oy - = a ©
Method A-1 iﬁ;u:lgt;ni :talrlung Z'g j_g i_g 3_3 j_g :_g i 3-21-5Ryogoku, Sumida—Ku,
.y | change in colour =0 | D A 3
o acid staining | 4-5 | 4-5| 45 45|45 45| 454545 34[45 45| || Tokyo, Japsn. |
@ |  Perspiration (Grade) JIS L 0848 change in col : 2-5 4-5 4-5 4-5 4-5
o alkali it 0] s O R o SR S O IS U S . AR B .. W TEL: +81-3-3633-5561
= staining 45 4 |4-5/4-5[45 45[/45(45|45 3-4][45 45 FAX: +81-3-3633-5531
- Rubbing (Grade) JIS L 0849 | dry 4 4-5 (3-4) (3-4) @ | 4 :
s ubbing Ltarade Type I wet | 4-5 | 4-b 3-4 3-4 4 4-5
3 JIS L 0860 change in colour 4-5 45 | 45 4-5 |  4-5 4-5 1/27 PLATINA
S| Dry cleaning (Grade) ~ staining | 45 | 4-5 4-5 4-5 4-5 4-5 |
Method A-1 solution staining] 4-5 | 4-5 4-5 4-5 4-5 4-5 b
JIS L 0846 | change in colour -5 45 | 45 | 45 4-5 4-5 k>
Water (Grade) staining | 4-5| 4 [4-5|4-5|45 4-5|4-5/4-5(4-5] 3 |45 4
Bleeding (Grade) DAIMARU Method I staining 36 Pieces
= = = | P—:—-’_“'—':'—Ti = —
W Siv—
" Test ltems Methods of Testing Colour No. 19 PM52 |20 PM62 |21 PM119B|22 PM42 |23 PM20 [24 PM55 MOI—iAIR 65%
Ultraviclet carbon arc lamp light (Grade) JIS L 0842 change in colour Y >4 (3-4) 4 >4 4 NYLON 30%
JIS L 0844 f’ha@_inm _7_4"'5 4f5__7 4_5_____ 4-5 | 4_5 4_'_57777 WOOL 5%
Washing and Laundering (Grade) staining | 4-54-5|4-5[4-5|4-54-5|4-5 4-5| 45 [ 4-5|4-5 45
Method A-1 solution staining 4-5 4-5 4-5 4-5 4-5 4-5
. change in colour 4- 4-5 4-5 4-5 4-5 4-5
acid = T e e S T~ I =
o staining 4-514-5[4-5] 4 [45[4-5[4-5 45|45 4 [45] 4 THE JAPAN COTTON &
a| Perspiration (Grade) | JIS L 0848 [ change in colour| 45 75 | 45 45 45 5 | STAPLE FIBER FABRIGS /]
g ganas staining 4 45|45 4 |45/4-5|45 45[45 3 |45 4 INSPECTING INSTITUTE m@%gm
@ , de) JIS L 0849 0 dry 4 4 -5 | G4 | (-3 | 4 1-10-5, Komagome, =1 /|
W Rubbing (Grade Type I wet 3-4 -5 45 4 3-4 1 R '
=) i = = = = i .
3 Dry cleaning (Grade) _staining [ _ & L 03-3943-3174
Method A-1 solution staining 4-5 4-5 4-5 4-5 4-5 4-5 8 FAX 03-3943-3183
JIS L 0846 change in colour|  4-5 4-5 4-5 4-5 4-5 4-5 5 Date 2023/1/217
Water (Grade) sta!n!ng 4-5/4-5|4-5]4-5|4-5/4-5]45] 4 [45/3-4]4-5] 4 Test No. T0O-2305841-2-2/3 |
Bleeding (Grade) DAIMARU Method 1 SLErEg InspectionHousel Tokyo Test Center
T ( ) Standard Unattained Inspector %L %G"U/
: . Cotton / Nylon
Adiacent Fabiria (multifiber fabric)
14 mint 15 emerald 16 teal = 118 khaki
" : Quanjiati :
e nalysimmf
< [19 L blue 20 marine 24 L orange mixtures (%)
Kz JIS L 1030-2
: £ () X To—5-2




This report is effective for applied samples .
only, and not for the lot. Te Stl n g Re port

Test ltems Methods of Testing Colour No. 25 PM44 |26 PM123B|27 PM111B|28 PM59 |29 PM56 |30 PM23
Ultraviolet carbon arc lamp light (Grade) JIS L 0842 change in colour 4 4 >4 3-4 >4 3-4 MONTELUCE.”MARUYASU Corporation
. JIS L 0844 | change in colour| 4-5 | 4-9 4-5 45 | 45 | 45
Washing and Laundering (Grade) | staining - _1_475_ | 4-5 | 4-5 | 4-5 ' 4-5]|4-5 4-5|4-5 4-5|4-5] -5 l=] KANOU -
Method A-1 2;:'::'? stéirluing 0 j—g 4:2 ::g 2:2 i:g ::g 2 3-21-5,Ryogoku, Sumida—Ku,
4 In colour = =0 _° a
o scid | g TA5[ 4 |45] 4 |45 & [#5]a545]as5|ab[4s] || Tohodwam 3
@ Perspiration (Grade) JIS L 0848 T = y - T o e
£ alkali | ™ aining |45 3-4| 45| 4 |45 4 | 454545 4 |4-5]4-5 i 13}:3:323@2222}
a : JIS L 0849 [ dry ) G-4) ) 45 45 45 -
LI; Rubblng (Grade) Type I = Ive_t e — 4—* [ _4 4 4-5 4-5 4-5
3 IS Loseo  |ohaneeincolour| 45 | 45 4-5 45 45 4-5 1/27 PLATINA
8| Dry cleaning (Grade) | staining | 45 | 45 [ 45 4-5 4-5 | 45
Method A-1 solution staining|  4-5 4-5 4-5 4-5 4-5 4-5 5
Water (Grade) JIS L 0846 Cil‘wn_ge_.ini.c_olcﬂ_]r__ -5 | 45 4-5 4-5 4-5 4-5 x
ater (Grade staining 45] 4 |45 34|45 4 [45(4-5|4-5 4 |45 4-5
Bleeding (Grade) DAIMARU Method I staining 36 Pieces
| . B a—:___.__j____._.i'__. ] —
~ Test ltems Methods of Testing Colour No. |31 PM25 |32 PMi122B|33 PM60 |34 PM61 |35 PM26 |36 PM27 MoHAR 65%
Ultraviolet carbon arc lamp light (Grade) JIS L 0842 change in colour 4 >4 4 >4 >4 >4 NYLONl 30%
JIS L 0844 change in coloufl SRER e | 20 1 495 | 4% i WOOL 5%
Washing and Laundering (Grade) staining | 4-5]4-5|4-5]4-5|4-5 4-5[4-5[4-5|4-5[4-5|4-5]4-5
Method A-1 solution staining 4-5 4-5 4-5 4-5 4-5 4-5
adid _Changte‘in’co@r”r 574\_54 5 7547_57 4 54 _54 514 541_54 5(4 54|_511 5|4 54 _54 5 THE JAPAN GO
) . staining = - = T = =3 | 4 - = - - N e
2 Perspiration (Grade) JIS L 0848 i |hange in colour| —4-5 45 | 45 | 45 75 | 45 | STAPLE FIBERf: EABRIO )
5 staining 45| 4 |45[3-4[4-5/45|45| 4 |45/45|45 4 INSPECTING INSTITUTE FOUNDATI
& SBE: e JIS L 0849 dry ) 3-4) 45 4 4 G4 1-10-5, Komagome; - . ||
u- ubbing (Grade T 1 wet 3 3-4 4-5 45 45 3-4 Toshima—ku, TR |
3 {iS L 08B0 change in colour| — 45 | 4-5 4-5 4-5 4-5 ~ 4-5 e Japan |Z= ()
S| Dry cleaning (Grade) staining 4 4-5 4-5 4-5 4-5 4-" & TEL 03-3943-3174
Method A-1 solution staining 4-5 4-5 4-5 4-5 4-5 4-5 S FAX 03-3943-3183
JIS L 0846 | change in colour 4-5 4-5 4-5 4-5 45 | 45 ||S|  Date 2023/7/21
Water (Grade) staining | 4-5 | 4-5 | 4-5 3-4 | 4-5 | 4-5| 4-5 | 4-5 | 4-5 | 45| 4-5] 4 Test No. | TO-2305841-2-3/3
Bleeding(Grade) DAIMARU Method I Etaiing — InspectionHousel Tokyo Test Center
() Standard Unattained Inspector ﬁl i ﬁlo%
; . Cotton / Nylon
AdEcertFabne: | oioteifibar fabnic)
25 B orange 126 reddish brown _ 27 D brown o 28 taffy pink 29 hot pink 30 coral
. . : “ Quantitative
Y M‘ Et’nalysis of fibre
32 Dred 134 violet 35 purple mixtures (%)
= ‘ . 30-2
. MN ' AEHKL TO—5-2
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BT SR AE | M|l PM203 |2 PM205 |3 PM228 |4 PM209 |5 PM225 |6 PM216 |7 PM219 |8 PM223 | 212
T (%) JIS L0842 |FRE 4 4 4LLE AL E AL E AT E A E 4TILE L B ]
JIS L 0844 EBE| 45 | 45 4-5 _4_5 4-5 45 | 45 45 %730k %
gl FEE R E¥| 45 45|45 45|45]45|4545|45[4-5[4-5 45]|45[45[4-5 4-5 ’
A-18  |#E%| 45 4-5 4-5 1-5 4-5 4-5 4-5 4-5 =
ssc | m [RRel s T A 5 5 | 45 5 —— L5 RHE [ ARER W
. Hs| 45 45|45 45|45 45| 45| 45|45 45|45 4 |45[45]|45 4 "
&8l TR 0s4s |7umy | EBE] 45 75 p 75 5 45 | 45 p e ) KRR
H#| 45 45|45 45|45 4 |45 45|45 45|45 4 |45 45|45 34 < 5% BLATIA
JISL0849 |&M®| 45 45 4 4 4 3-4 34 34 i L
2| EE @ ? 2 + —fe +—2 & 757+
I# 2 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4 2
K JISL 0846 |ZBE| 45 4-5 45 | 45 4-5 4-5 45 -5 o g [P
B | 45 45| 45|45 |45 4 |45 45|45 4 |45 4 |45][ 45|45 34 " YS0001
a2 54 IS Loseo |ERE[ 45 45 45 ~ 45 5 -5 | 45 45
-y’ B 45 45 | 45 4-5 4-5 45 | 45 4-5 ——
(4 A—1E  |EER| 45 4-5 4-5 4-5 4-5 4-5 4-5 4-5 =
B maE FHELE |52 =
—-——-———'—__'_'——_'——_—.—.—.—.—— |1 | | | kg EAY 65
RREE FEBhE | M9 PM211_[10 PM222 |11 12 13 14 15 16 ERE(%) | g%/ :
[GEAED JISL 0842 |ZEes| 4LLE 4
TEE| 45 45
o @ | SNBM Isalas 45|45 4 I N N R P S —wEEX [
A—12  [mEZ| 45 4-5 = Arn E&ﬁfﬂ% |
JIS L B TREel 4-5 4-3 e | A ‘ B iﬁ'_ﬂﬁf_’/ﬁ—-- "Bt
& S (48) B E| 4-5 4 4-5 | 4-5 \ | ‘ \ R | +170-0003 ﬁ'ﬁ%ﬂgﬁ[&%ﬁ]b‘l 1(3'—-5?
* os4s | TaaERE[ 45 45 ) B _ TEL 03-3943-3174"
5% 45 34| 4-5] 34 { \ | \ FAX 03-3943-3183
JISL0849 |&#8 (3) (3 F it 202458 H19H
2 EE @ I 5 4-5 2 - i . | = 20245 8F30H
KGR JISL 0846 |ZBE| 45 | 45 ] - 1 T | $REEN. TO-2407644-D
s H®|45] 4 |45 34 : FEEEEE R
F71 E3::) 4-5 4-5 T . ] T 5 "
pj-zvy JSLO8O em| 45 4-5 — 1 — 1 s (7\) L)
(B A—13k e 4-5 4-5 =0 A || N
B Eus FAEIZE |5 % —— EHET ® T/ SHERT
/
= OEEERE
: KEBE SR E
1L a-hA-Ya f2 57 3 VTN — g4 SEATL— [5 vA5-} bk i 17 TATUT M- 74
R|ehht 10 Y- Ll 1 14 16
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